IN221000428V04_US_CA_UK_FR_ES_DE

IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY

ASSEMBLY INSTRUCTION




IMPORTANT SAFETY INSTRUCTIONS

Please read carefully and save all instructions:

1.

8.

When assembling the work bench make sure that the P lastic
feet are correctly assembled to the frame legs.

. Make sure all bolts and screws assembled are securely tightened

before each use.

. If work bench is folded during storage bolts may need to be

loosen prior to folding. NOTE: Please be sure that the
bolts are re-tightened before each use.

. Keep the work area clean. Cluttered work areas and work

benches invite accidents. Do not leave tools or other materials
on work bench when not in use.

. Never use cross bars as a step ladder.
. Never stand, sit, or kneel on the assembled work bench.

. Never exceed recommended maximum weight capacity on work

bench (100 Kg).

Always lower heavy loads onto to work top gently so that the

strain is taken gradually.

SAVE ALL INSTRUCTIONS!




LIST OF MAIN PARTS
FIGURE DESCRIPTION(MM)

WORK TOP

SLIDE BASES

MOVABLE FEET

HORIZONTAL POLE

LEG FRAMES

CROSSBARS

PLASTIC FEET

@ CHOCKS

aTy

2 PCS

2 PCS

2 PCS

1 PCS

2 PCS

2 PCS

4 PCS

4 PCS




LIST OF MAIN PARTS
FIGURE DESCRIPTION(MM)

%% BOLTS M6XP1X35mm
% BOLTS M5-A x12mm
% BOLTS M8x14mm
2 BOLTS M5-B x12mm
%

WOOD SCREWS

WASHERS 16x8

WASHERS 5x0.8

©
@ WASHERS 13x6
©

NUTS M8xP1.2
NUTS M6xP1

©

NUTS M5xP1

U PIN 6mm

aTty

8 PCS
2 PCS
4 PCS
2 PCS

16 PCS

8 PCS
16 PCS
6 PCS
4 PCS
8 PCS

4 PCS

2 PCS




STEP1: Assembling work top
Use woodscrews to connect slide
bases to work-tops with notches
facing inward.

Use bolts (M8X14mm) space,
nuts (M8xP1.2) and washers
(16x8x1.2) to connect moveable o
feet to slide bases. . BUTTON

STEP2: Assembling leg frames,

and crosshars
Use bolts (M6xP1x35mm), washers (13x6x1.2) and nuts
(M6XP1) to connect the crossbars and the leg frames.

Use bolts (M5-Ax12mm and M5-B x12mm ) washers (5x0.8) and nuts
(M6XP1) to connect horizontal pole to leg frames.

Y

M5-B x12mm

M5-A x12mm




STEP3: Attach leg frames to work
top

Open up leg frames so that that the leg frames
are standing freely then close and lock latches
attached to leg frames.

Make sure latches are secured.

Take assembled work top, slides bases, and
moveable feet then place them on the ground so
that moveable feet are in a vertical or 90°
position.

Take assembled leg frames, crossbars, and
horizontal poles and turn upside down so that the
legs of leg frames are pointed up and then slide
leg frames onto moveable feet.

Secure work top to leg frames with U pins.

STEP4:

Attach plastic feet to the leg frames.

Turn over assembled work bench and have work

bench stand upright. @

Each plastic foot must be attached with the
longest edge at the outer corner.




STEPS:

Select suitable holes on the work-tops to attach chocks.

WARNING:
DO NOT USE WORK BENCH AS A LADDER
LOAD CAPACITY FOR WORK BENCH IS 100 KGS




IN221000428V04_US_CA_UK_FR_ES_DE

IMPORTANT - CONSERVEZ CES INFORMATIONS
POUR VOTRE CONSULTATION ULTERIEURE: LISEZATTENTIVEMENT

INSTRUCTIONS D'ASSEMBLAGE

8-



INSTRUCTIONS DE SECURITE IMPORTANTES

Veuillez lire attentivement et conserver toutes les instructions:

1. Lors de l'assemblage du banc de travail, assurez-vous que les pieds en
plastique sont correctement assemblés aux pieds du cadre.

2. Assurez-vous que tous les boulons et vis assemblés sont bien serrés
avant chaque utilisation.

3. Si le banc de travail nécessite étre plié pour le rangement, il peut étre
nécessaire de desserrer les boulons avant de le plier.

REMARQUE: Veillez a ce que les boulons soient resserrés avant chaque
utilisation.

4. Gardez la zone de travail propre. Les zones de travail et les bancs de
travail encombrés sont propices aux accidents. Ne laissez pas d'outils ou
d'autres matériaux sur le banc de travail lorsqu'il n'est pas utilisé.

5. Ne jamais utiliser les barres transversales comme escabeau.

6. Ne jamais se tenir debout, s'asseoir ou s'agenouiller sur le banc de travalil
assemblé.

7. Ne jamais dépasser la capacité de poids maximale recommandée pour le
banc de travail (100 kg).

8. Descendez toujours les charges lourdes sur le plan de travail en douceur,
de maniére a ce que l'effort soit absorbé progressivement.

CONSERVEZ TOUTES LES INSTRUCTIONS!




LISTE DES PIECES PRINCIPALES
FIGURE DESCRIPTION(MM)

PLAN DE TRAVAILBA

SES COULISSANTES

PIEDS MOBILES

POTEAU HORIZONTAL

PIETEMENTS

BARRETTES

PIEDS EN PLASTIQUE

CALES

2 PCS

2PCS

2PCS

1 PCS

2 PCS

2PCS

4 PCS

4 PCS

-10-




LISTE DES PIECES PRINCIPALES

FIGURE

NS
N %
\
2

O
©
©

& © ©

DESCRIPTION(MM)

BOULONS M6XP1X35mm
BOULONS M5-A x12mm
BOULONS M8x14mm
BOULONS M5-B x12mm

VIS A BOIS

RONDELLES 16x8
RONDELLES 13x6
RONDELLES 5x0,8
ECROUS M8xP1,2
ECROUS M6xP1

ECROUS M5xP1

GOUPILLE en U 6 mm

8 PCS

2 PCS

4 PCS

2 PCS

16 PCS

8 PCS

16 PCS

6 PCS

4 PCS

8 PCS

4 PCS

2 PCS

-11-




ETAPE 1: Assemblage du plan de travail
Utiliser des vis a bois pour relier les bases

coulissantes aux plans de travail, les m
encoches étant tournées vers l'intérieur.

Utilisez des boulons (M8X14mm), des
ecrous (M8xP1,2) et des rondelles
(16x8x1,2) pour connecter les pieds mobiles : BOUTON
aux bases coulissantes. .

ETAPE 2: Assemblage des piétements et des
barrettes

Utilisez des boulons (M6xP1x35mm), des rondelles (13x6x1,2)
et des écrous (M6XP1) pour relier les traverses et les pieétements.

Utilisez des boulons (M5-A X12mm et M5-B X12mm), des rondelles (5x0,8) et
des écrous (M6XP1) pour relier le poteau horizontal aux piétements.

Y

M5-B x12mm

M5-A x12mm

-12-



ETAPE 3: Fixez les pietements au
plan de travail

Ouvrez les pietements de maniére a ce qu'ils
soient libres, puis fermez et verrouillez les loquets
fixés aux pietements.

Assurez-vous que les loquets sont bien fixés.

Prenez le plan de travail assemblé, les bases
coulissantes et les pieds mobiles, puis placez-les
sur le sol de sorte que les pieds mobiles soient en
position verticale ou a 90°.

Prenez les piétements, les barrettes et les poteaux
horizontaux assemblés et retournez-les de maniere
a ce que les pieds des pietements soient dirigés
vers le haut, puis faites-les glisser sur les pieds
mobiles.

Fixez le plan de travail aux piétements avec des
goupilles en U.

ETAPE 4:

Fixez les pieds en plastique aux piétements.
Retournez le plan de travail assemblé et faites-le

tenir debout. @

Chaque pied en plastique doit étre fixé de maniére
a ce que le bord le plus long soit situé dans le coin
exterieur.

-13-




ETAPE 5:

Sélectionnez les trous appropriés sur les plans de travail pour fixer
les cales.

AVERTISSEMENT:

N'UTILISEZ PAS LE BANC DE TRAVAIL COMME UNE ECHELLE
LA CAPACITE DE CHARGE DU BANC DE TRAVAIL EST DE 100 KG

-14-




IN221000428V04_US_CA_UK_FR_ES_DE

IMPORTANTE - CONSERVE ESTAINFORMACION
PARA SU CONSULTAPOSTERIOR: LEER DETALLADAMENTE

INSTRUCCIONES DE MONTAJE

-15-



INSTRUCCIONES DE SEGURIDAD IMPORTANTES

Lea cuidadosamente y guarde todas las instrucciones bien:

1. Cuando monte el banco de trabajo, asegurese de que las patas de
plastico estén montadas en las patas del marco de manera correcta.

2. Asegurese de que todos los pernos y tornillos estén apretados firmemente
antes de utilizarlo cada vez.

3. Si pliegue el banco de trabajo para almacenarlo, es posible que sea
necesario aflojar los pernos antes de plegar el banco de

trabajo. NOTA: Asegurese de volver a apretar los pernos firmemente antes
de utilizarlo cada vez.

4. Mantenga limpia el area de trabajo. Si las areas de trabajo y los bancos de
trabajo estan desordenados, podran causar accidentes. Cuando el banco de
trabajo no esté en uso, no deje herramientas u otros materiales sobre él.

5. Nunca utilice barras transversales como una escalera de mano.

6. No se pare, se siente o se arrodille en el banco de trabajo montado.

7. No exceda la capacidad maxima de peso recomendada del banco de
trabajo (100 kg).

8. Siempre baje las cargas pesadas sobre la encimera cuidadosamente con
el fin de soportar la tension gradualmente.

GUARDE TODAS LAS INSTRUCCIONES!

-16-




LISTA DE PIEZAS PRINCIPALES
FIGURA DESCRIPCION(MM) CANTIDAD

ENCIMERA 2 piezas

BASES DESLIZANTES 2 piezas

PATAS MOVILES 2 piezas

POSTE HORIZONTAL 1 pieza

MARCOS DE PATAS 2 piezas

BARRAS TRANSVERSALES 2 piezas

PATAS DE PLASTICO 4 piezas

CUNAS 4 piezas

-17-




LISTA DE PIEZAS PRINCIPALES
FIGURA DESCRIPCION(MM) CANTIDAD

Y
@ PERNOS M6XP1X35mm 8 piezas
% PERNOS M5-A x12mm 2 piezas

% PERNOS M8x14mm 4 piezas

PERNOS M5-B x12mm 2 piezas

TORNILLOS DE MADERA 16 piezas

ARANDELAS 16x8 8 piezas

©
@ ARANDELAS 13x6 16 piezas
©

ARANDELAS 5x0,8 6 piezas

TUERCAS M8xP1,2 4 piezas
TUERCAS M6xP1 8 piezas
TUERCAS M5xP1 4 piezas

PASADOR EN FORMA 2 piezas

DE “U” 6 mm

18-




PASO 1: Montaje de la encimera
Utilice los tornillos de madera para fijar las

bases deslizantes a las encimeras que sus M
muescas deben estar hacia adentro.

Utilice los pernos (M8X14mm) de espacio,
tuercas (M8xP1,2) y arandelas (16x8x1,2)
para conectar las patas moviles a las bases 1 BOTON
deslizantes.

PASO 2: Montaje de marcos de patas y barras
transversales

Utilice los pernos (M6xP1x35mm), arandelas (13x6x1,2) y tuercas
(M6XP1) para conectar las barras transversales y los marcos de
patas.

Utilice los pernos (M5-A X12 y M5-B X12), arandelas (5x0,8) y tuercas
(M6XP1) para conectar el poste horizontal a los marcos de patas.

Y

M5-B x12mm

M5-A x12mm

-19-




PASO 3: Fije los marcos de patas
a la encimera

Abra los marcos de patas de modo que los
marcos de patas estén estables, entonces cierre
y trabe los pestillos unidos a los marcos de patas.

Asegurese de que los pestillos estén fijados.

Tome la encimera montada, las bases deslizantes
y los patas moviles, entonces coléquelos sobre el
suelo de modo que las patas moviles estén en
posicion vertical o de 90 °.

Tome los marcos de patas, las barras
transversales y los postes horizontales montados,
luego coléquelos boca abajo para que las patas de
marcos de patas apunten hacia arriba, entonces
deslice los marcos de patas sobre los patas
moviles.

Fije la encimera a los marcos de patas con
pasadores en forma de “U”.

PASO 4:

Coloque las patas de plastico en los marcos de
patas.

Dé la vuelta al banco de trabajo montado y haga

que el banco de trabajo se coloque en posicion v @
ertical.

Cada pata de plastico debe ser fijada con el borde
mas largo en la esquina exterior.

-20-




PASO 5:

Elija los orificios apropiados en las encimeras para colocar las cuias.

ADVERTENCIA:

NO UTILICE EL BANCO DE TRABAJO COMO UNA ESCALERA
LA CAPACIDAD DE CARGA DEL BANCO DE TRABAJO ES DE 100 KGS

21-




IN221000428V04_US_CA_UK_FR_ES_DE

WICHTIG - BITTE HEBEN SIE DIESE ANLEITUNG FUR
EINE SPATERE BEZUGNAHME AUF: SORGFALTIG DURCHLESEN

MONTAGEANLEITUNG

22~



WICHTIGE SICHERHEITSHINWEISE

Bitte lesen Sie alle Anweisungen sorgfaltig durch und bewahren
Sie sie auf:

1. Achten Sie beim Zusammenbau der Werkbank darauf, dass die
Kunststofffulle korrekt an den Rahmenbeinen montiert sind.

2. Stellen Sie sicher, dass alle montierten Bolzen und Schrauben vor jedem
Gebrauch fest angezogen sind.

3. Wenn die Werkbank wahrend der Lagerung zusammengeklappt wird,
mussen die schrauben vor dem Zusammenklappen moglicherweise

gelost werden. HINWEIS: Achten Sie darauf, dass die schrauben vor jedem
Gebrauch wieder angezogen werden.

4. Halten Sie den Arbeitsbereich sauber. Unaufgeraumte Arbeitsbereiche
und Werkbanke laden zu Unfallen ein. Lassen Sie keine Werkzeuge oder
andere Materialien auf der Werkbank liegen, wenn sie nicht benutzt werden.
5. Verwenden Sie die Quertrager niemals als Trittleiter.

6. Stehen, sitzen oder knien Sie niemals auf der montierten Werkbank.

7. Uberschreiten Sie niemals die empfohlene maximale Gewichtskapazitat
der Werkbank (100 kg).

8. Schwere Lasten immer sanft auf die Arbeitsplatte absenken, damit die
Belastung allmahlich aufgenommen wird.

ALLE ANWEISUNGEN AUFBEWAHREN!

23-




LISTE DER HAUPTTEILE
ABBILDUNG BESCHREIBUNG (mm)

ARBEITSPLATTE

GLEITSCHIENEN

BEWEGLICHE FUSSE

HORIZONTALE STANGE

BEINRAHMEN

QUERSTREBEN

KUNSTSTOFF-FUSSE

UNTERLEGKEILE

ANZAHL

2 STCK.

2 STCK.

2 STCK.

1 STCK.

2 STCK.

2 STCK.

4 STCK.

4 STCK.

24~




LISTE DER HAUPTTEILE
ABBILDUNG BESCHREIBUNG (mm)

A

\Z
¥
S
%

©
©
©

6 © ©

SCHRAUBEN M6 X P1 X35 mm
SCHRAUBEN M5-A x 12 mm
SCHRAUBEN M8 x 14 mm
SCHRAUBEN M5-B x 12 mm

HOLZSCHRAUBEN

UNTERLEGSCHEIBEN 16 X 8
UNTERLEGSCHEIBEN 13 X 6
UNTERLEGSCHEIBEN 5 X 0,8
SCHRAUBEN M8 x P1,2
SCHRAUBEN M6 x P1

SCHRAUBEN M5 x P1

U-STIFT 6 mm

ANZAHL

8 STCK.

2 STCK.

4 STCK.

2 STCK.

16 STCK.

8 STCK.

16 STCK.

6 STCK.

4 STCK.

8 STCK.

4 STCK.

2 STCK.

-25-




SCHRITT 1: Arbeitsplatte montieren

Verwenden Sie Holzschrauben, um die

Gleitschienen mit den Arbeitsplatten zu M
verbinden, wobei die Kerben nach innen zeigen.
Verwenden Sie Schrauben (M8 X14 mm) mit
Abstand, Muttern (M8 x PI1.2) und
Unterlegscheiben (16 x 8 x 1,2), um die
beweglichen FURe mit den Gleitschienen zu 1 TASTE
verbinden. .

SCHRITT 2: Zusammenbau der Beinrahmen und
Querstreben

Verwenden Sie Schrauben (M6 x P1 x 35 mm), Unterlegscheiben

(13 x 6 x 1,2) und Muttern (M6 X P1), um die Querstreben und die
Beinrahmen zu verbinden.

Verwenden Sie Schrauben (M5-A X12mm und M5-B X12mm),
Unterlegscheiben (5 x 0,8) und Muttern (M6 X P1), um die horizontale
Stange mit den Beinrahmen zu verbinden.

ZAEDS

~
\\
\©
N_v~

Y

M5-B x12mm

\
I}

M5-A x12mm

-26-




SCHRITT 3: Befestigen der
Beinrahmen an der Arbeitsplatte K

Offnen Sie die Beinrahmen, so dass die
Beinrahmen frei stehen, und schlielfen und
verriegeln Sie die an den Beinrahmen angebrachten
Riegel.

Vergewissern Sie sich, dass die Riegel gesichert sind.

Nehmen Sie die zusammengebaute Arbeitsplatte,
die Gleitschienen und die beweglichen Fuflde und
legen Sie sie so auf den Boden, dass sich die
beweglichen Fule in einer vertikalen oder
90°-Position befinden.

Nehmen Sie die zusammengebauten Beinrahmen,
Querstreben und horizontalen Stangen und drehen
Sie sie um, so dass die Beine der Beinrahmen nach
oben zeigen, und schieben Sie dann die
Beinrahmen auf die beweglichen Fule.

Sichern Sie die Arbeitsplatte mit U-Bolzen an den
Beinrahmen.

SCHRITT4:

Befestigen Sie die Kunststofffulte an den
Beinrahmen. Drehen Sie die montierte Werkbank
um und lassen Sie die Werkbank aufrecht stehen.

Jeder Kunststofffuld muss mit der langsten Kante
an der auleren Ecke angebracht werden.

27-




SCHRITTS:

Geeignete Locher auf den Arbeitsplatten auswahlen, um Unterlegkeile
zu befestigen.

WARNUNG:

WERKBANK NICHT ALS LEITER VERWENDEN
BELASTBARKEIT DER WERKBANK BETRAGT 100 KG

-28-




If you have any questions, please contact our
customer care center.
Our contact details are below:

@ 0044-800-240-4004

}'| I‘ enquiries@mhstar.co.uk

IMPORTER ADDRESS:
MH STAR UK LTD

Unit 27, Perivale Park,
Horsenden lane South
Perivale, UB6 7TRH
MADE IN CHINA

Si vous avez la moindre question, veuillez
contacter notre centre d'assistance a la
clientele.

Nos coordonnées sont les suivantes:

@ 0033-1-84166106

}vl I‘ aosom@mhfrance.fr

Importé par:

MH France

2,rue Maurice Hartmann
92130 Issy-les-Moulineaux
France

Fabriqué en Chine

Wenn Sie Fragen haben, wenden Sie sich bitte
an unser Kundendienstzentrum.
Unsere Kontaktdaten stehen unten:

@ 0049-0(40)-88307530
W. '4 service@aosom.de

ADRESSE DES IMPORTEURE:
MH Handel GmbH
Wendenstrafie 309

D-20537 Hamburg

Germany

IN CHINA HERGESTELLT

Sitiene alguna pregunta, comuniquese con
nuestro Centro de Atencion al Cliente.
Nuestros datos de contacto son los siguientes:

@ 0034-931294512

W| |4 atencioncliente@aosom.es

IMPORTADOR:

SPANISH AOSOM, S.L.

C/ROC GROS, N°15. 08550, ELS HOSTALETS DE
BALENYA, SPAIN.

B66295775

WWW.AOSOM.ES
ATENCIONCLIENTE@AOSOM.ES

TEL: 931294512

HECHO EN CHINA

-29-




If you have any questions, please contact our customer care center.
Our contact details are below:

& 001-877-644-9366
M customerservice@aosom.com

Imported by Aosom LLC

27150 SW Kinsman Rd Wilsonville, OR 97070 USA
MADE IN CHINA

If you have any questions, please contact our customer care center.
Our contact details are below:

Sivous avez la moindre question, veuillez contacter notre centre d'assistance a la clientéle.
Nos coordonnées sont les suivantes:

& 416-792-6088

L." customerservice@aosom.ca

Imported by Aosom Canada Inc.

7270 Woodbine Avenue, Unit 307, Markham, Ontario Canada L3R 4B9
MADE IN CHINA

Importé par Aosom Canada Inc.

7270 Woodbine Avenue, unité 307, Markham, Ontario Canada L3R 4B9
Fabriqué en Chine

-30-




DONNEZ

ou
RECYCLEZ

Do P oo

ASSOCIATION  LIVRAISON DECHETERIE

Adresses sur quefairedemesdechets.fr

Aosom




